

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.

(6

Customer Sold To:	
HES NZ Ltd	
3 HEB PLACE	
TAKANINI, AUCKLAND. 2105. NZ	

Page 1

Order:	4615	Test Standard:	Enterprise Standard EN1677
Invoice:	26653	Certificate No:	SLR20143
Material:		Works Ref No:	19/1947#-3
Date:	6/09/2019	Batch:	19-1
Brand	SLR	Buyer Order No:	190624HESNZ

ltem	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
.R-206 EYE HOOK 1.5T	100	2	1.5T	4.5T	4.52T、4.5T
SLR-423 TOW HOOK 3/16	200	3		4.5T	4.57T、4.6T、4.54T

Test Conclusion

Qualified



42 Clements Avenue Bundoora Vic Aust Bundoora Victoria 3083 Australia